1

BRUSH BASE ASM(510B)

FE ) 3k 2 5k (510B)



BNT
包含审批日期的图章


T4 B (PARTS LIST)

Ranger 510B

BES 45 ARG ¥E || THS 45 ARG HE
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300821 Brush base Bl Ja 1 29 630041 Spring lock washer 6 R 6 10
2 700441 Brush motor E R AL 1 30 601431 Hex head bolt M6X12 HNTSFRIZRE MBX12 2
3 310751 Support P& 1 31 601441 Hex head bolt M6X16 ARSI IEHE MEX16 8
4 540061 Chain % 1 32 620041 Hex lock nut M6 7S K IBEE M6 1
5 640011 Split pin 5 05 1 33 601461 Hex head bolt M6X25 HETS IR MEX25 1
6 310161 Support O 1 34 631051 Plain washer 8 P8 6
7 330541 Weight i 2 1 35 601631 Hex head bolt M8X25 AN IR MBX25 6
8 450491 Flange s 1 36 632041 Plain L washer 8 IR 8 8
9 450481 Brush plate il [ 5 A% 1 37 601711 Hex head bolt M8X65 HRIS FIEAE MBX65 2
10 250411 Joint 53N 1 38 600441 Cup head square neck bolt M8X30 e 15 3k 77 g AS MB8X30 4
11 400321 Bushing £ 6 39 612331 CR raised CTSK screw M5X10 2Pk IR 4T M5X10 12
12 400621 Bushing S 1 40 615241 Hex socket CTSK head screw M6X16 | /N fVTkIZ4] M6X16 1
13 311061 Clamp iy 1
14 300831 Splash guard 57 i == 2
15 250651 Splash guard 7 AR 1
16 250641 Splash guard iRl 1
17 211271 Bumper wheel 5k i 2
18 400391 Bushing £ 2
19 210431 Wing nut M8 FIVIEEE M8 4
20 211781 Clip guard RSB 12
21 242111 Brush 19" 19 kil 1
22 240131 Pad driver 19" 1O+ 1
23 640431 Plain parallel key 6X30 P8 6X30 1
24 633031 Plain XL washer 8 TR 8 1
25 630051 Spring lock washer 8 WL 8 9
26 601621 Hex head bolt M8X20 HIINFHIREE MBX20 1
27 632031 Plain L washer 6 IR 6 2
28 631041 Plain washer 6 P 6 9




BRUSH BASE ASM(660B)

F )3k B Rk (660B)




T4 B (PARTS LIST)

Ranger 660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300341 Brush base il Ji 1 29 620051 Hex lock nut M8 7S IEEE M8 3
2 700431 Brush motor SSUTEEERVIN 2 30 631051 Plain washer 8 T 8 15
3 450491 Flange ik 2 31 633031 Plain XL washer 8 TR 8 2
4 450481 Brush plate EN Tl 2 32 630051 Spring lock washer 8 A 8 14
5 250411 Joint T 2 33 601621 Hex head bolt M8X20 SRS FIERE MBX20 2
6 400321 Bushing E 12 34 601631 Hex head bolt M8X25 HRIS FIEHE MBX25 12
7 400621 Bushing S 2 35 615241 Hex socket CTSK head screw M6X16 | /N fUikIZ4] M6X16 2
8 310161 Support P& 1 36 612351 CR raised CTSK screw M5X16 TPk IBET M5X16 12
9 311051 Support X 1
10 250101 Bumper wheel 22 g 3
11 400041 Bushing = 3
12 311061 Clamp HE 2
13 640101 Fork 6X24 XEHzk 6X24 1
14 640111 Clip pin 6X24 Hitn 6X24 1
15 540061 Chain B 1
16 640011 Split pin 5 41 5 1
17 210921 Splash guard BT AE Al 2
18 210261 Plastic washer I} £ 12
19 242071 Brush 13" 13 il 2
20 240091 Pad driver 13" 13 2
21 640431 Plain parallel key 6X30 P-4t 6X30 2
22 601431 Hex head bolt M6X12 HETS A IRRE MEX12 4
23 630041 Spring lock washer 6 HER 6 13
24 631041 Plain washer 6 6 13
25 601451 Hex head bolt M6X20 HETS A IRRE MEX20 1
26 601441 Hex head bolt M6X16 SIS A IRRE MEX16 8
27 632041 Plain L washer 8 fnkrik 8 6
28 601661 Hex head bolt M8X40 HPTS A IR R MBX40 3




03

FRONT WHEEL ASM

52

—
m



T4 B (PARTS LIST)

Ranger 510B&660B

HWES M5 ZFR G g || WES M5 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300851 Support P& 1
2 440051 Steering pinion Lz mEac ity 1
3 330211 Steering stopper PR AL ES 1
4 660071 Deep groove ball bearing 6010 R ER K 6010 2
5 410181 Fixed axle SE il 1
6 400301 Spacer [ 1
7 550101 Wheel ASM EIES 1
8 400281 Bushing £ 2
9 410151 Wheel shaft E] 1
10 670081 Chain 06B & 155 06B 1
11 614271 Hex socket head cap screw M6X30 7S B A Sk 24T M6X30 6
12 615241 Hex socket CTSK head screw M6X16 | /5L kI24] M6X16 3
13 601631 Hex head bolt M8X25 A7 F IR RS M8X25 2
14 630051 Spring lock washer 8 I8 6
15 633031 Plain XL washer 8 H P 8 2
16 601641 Hex head bolt M8X30 SR F IR RE MBX30 4
17 631051 Plain washer 8 T8 4




04

TRACTION ASM

XN K




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300841 Frame JE 28 1
2 330531 Coupling U 1
3 310761 Support R 1
4 360271 Spring e 2
5 700231 Traction motor IX ) FLAL 1
6 410161 Left axle shaft 77 KBl 1
7 410171 Right axle shaft EL e Ll 1
8 400311 Bushing £ 2
9 550061 Wheel BT 2
10 660141 Bearing SB204 Hh& SB204 1
11 660131 Bearing mount PFL204 7k EE PFL204 2
12 211181 Dust cover Bh 2 2
13 660151 Bearing seat ASM R P 2
14 330551 Plaque [] 52 B 2
15 601631 Hex head bolt M8X25 HPTS A IR R MBX25 2
16 630051 Spring lock washer 8 WL 8 4
17 633031 Plain XL washer 8 T 8 2
18 601481 Hex head bolt M6X35 HPIS FIEHE MEX35 12
19 631041 Plain washer 6 T 6 24
20 620041 Hex lock nut M6 N IERE M6 8
21 600421 Cup head square neck bolt M8X20 2[5 Sk 7 SR A M8X20 2
22 631051 Plain washer 8 Pk 8 10
23 620051 Hex lock nut M8 N ABURIEEE M8 5
24 601701 Hex head bolt M8X60 HRIS F IS MBX60 2
25 601721 Hex head bolt M8X70 HPINFIEHE MBXTO 1
26 622051 Hex thin nut M8 N FTRIRRE M8 2
27 630041 Spring lock washer 6 R 6 16
28 601461 Hex head bolt M6X25 HE7S IR MEX25 4




05

FRAME ASM




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG HE
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 330191 Arm R 3 29 601241 Hex head bolt M5X16 HPIS IR MEX16 1
2 400361 Bushing B 3 30 632021 Plain L washer 5 InKP 5 2
3 730131 Microswitch WMBNIFR 2 31 620031 Hex lock nut M5 7S AR IBBE M5 1
4 330291 Plate JEAR 2 32 610071 CR pan head screw M3X20 Sk IBET M3X20 4
5 211171 Spacer pozp S 2 33 630011 Spring lock washer 3 I3 4
6 360301 Spring T 1 34 631011 Plain washer 3 P 3 4
7 300311 Support P& 1 35 610331 CR pan head screw M5X10 T4 L RET M5X10 4
8 300391 Battery tray EERTIE il 1 36 601611 Hex head bolt M8X16 GRS FIEAE MBX16 2
9 210971 Plastic plate IERR 1 37 630051 Spring lock washer 8 MR8 2
10 720061 Accelerator plIBuE 1 38 630041 Spring lock washer 6 P 6 2
11 211161 Roller TR 2 39 601461 Hex head bolt M6X25 SRS FI 2 MBX25 2
12 660061 Deep groove ball bearing 688 R ER A& 688 4
13 640101 Fork 6X24 MBSk 6X24 2
14 360291 Spring G5y 1
15 640111 Clip pin 6X24 Bt 6X24 2
16 540051 Chain B 2
17 601861 Hex head bolt M10X40 HETS A IRRE M10X40 3
18 632051 Plain L washer 10 moRFE4 10 3
19 631061 Plain washer 10 P4 10 3
20 620061 Hex lock nut M10 7S A Bl K12 RE M10 3
21 615261 Hex socket CTSK head screw M6X25 | /N fTTLIZE] M6X25 2
22 631041 Plain washer 6 6 4
23 620041 Hex lock nut M6 7S AR IR EE M6 2
24 632041 Plain L washer 8 IR 8 4
25 601681 Hex head bolt M8X50 HPTS A IR MBX50 2
26 631051 Plain washer 8 Fo8 8
27 620051 Hex lock nut M8 NFBRIERE M8 4
28 601701 Hex head bolt M8X60 HE7S M IR R MBX60 1




SOLUTION TANK ASM

8%

0

&

Gl




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 200111 Solution tank TEWAE 1
2 310391 Support P& 1
3 260051 Cover ET 1
4 250421 Gasket I 2
5 212001 Elbow 53k 2
6 230391 Float FEk 1
7 220201 Pipe KE 1
8 530151 Fitting Barbed G1/2 #3k G112 1
9 250261 Gasket e 1
10 210251 Cover &= 1
11 330201 Bottom plate JERAR 1
12 260041 Bottom plate JERAR 1
13 230141 Gasket g 1
14 260031 Cover =T 1
15 250521 Plug asm A 1
16 310431 Support P& 1
17 210261 Plastic washer PP SRR 15
18 211101 Plastic mount FLT [ 5 o 2
19 530111 Nipple G1/2 ¥k G112 1
20 650061 O-ring 10X2.65 O 10X2.65 1
21 612351 CR raised CTSK screw M5X16 F 2 UL IRAT MEX16 9
22 611171 CR countersunk head screw M4X6 +F UK IBET M4AX6 4
23 610331 CR pan head screw M5X10 AL I2ET M5X10 2
24 612361 CR raised CTSK screw M5X20 F 2 UL IRAT M5X20 6
25 601441 Hex head bolt M6X16 HETSHIRRE MEX16 4
26 630041 Spring lock washer 6 R 6 4
27 632031 Plain L washer 6 IR 6 4




RECOVERY TANK ASM




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG HE
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 200121 Recovery tank B A7 1 29 632021 Plain L washer 5 IR 5 2
2 730211 Microswitch WEhIT % 1 30 630051 Spring lock washer 8 R 8 4
3 730421 Float switch IR F 5% 1 31 631051 Plain washer 8 SEA 8 4
4 410211 Pivot il 1
5 340081 Prop P& 1
6 230171 Seat JHE R 1
7 211151 Hose clip Bk 2
8 220141 Drain hose Hese 1
9 220181 Suction tube W55 1
10 211291 Elbow 3k 1
11 210401 Plastic nipple Ik 1
12 640071 Clamp 33-57mm 4 33-57mm 1
13 211081 Spacer IE o} £ 1
14 211301 Spacer IE o} £ 2
15 211311 Plastic shim IE R} B 2
16 840301 Label bR 1
17 220521 Suction hose Wy B 1
18 211101 Plastic mount FLaT [ 5 e 6
19 310401 Prop SCHEFT 1
20 210241 Plastic washer Lzp SR 1
21 210261 Plastic washer Lzp SR 4
22 601651 Hex head bolt M8X35 HEIS IR R MBX35 5
23 610331 CR pan head screw M5X10 Sk IBET M5X10 6
24 610351 CR pan head screw M5X16 ik IBE] M5X16 4
25 612371 CR raised CTSK screw M5X25 + 72 PULIR4AT MEX25 2
26 612351 CR raised CTSK screw M5X16 F7 2 PR IR4AT MEX16 2
27 601241 Hex head bolt M5X16 HPIS A IRRE MEX16 2
28 630031 Spring lock washer 5 HER S 2




08

SUCTION ASM




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 200131 Cover 5T 1 29 623011 Hex nut with flange M5 7NV TR BE M5 2
2 200141 Cover #=T 1 30 601241 Hex head bolt M5X16 HPIS F g HE M5X16 6
3 230191 Gasket G 1 31 611341 CR countersunk head screw M5X12 TFUUKIRET M5X12 2
4 770041 Winking light AT 1 32 612191 CR raised CTSK screw M4X10 + 2Pk 24T M4AX10 2
5 700261 Vacuum motor AL 1 33 617081 CR pan head tapping screw ST3.5X16 | 7%k H BUIZE4T ST3.5X16 3
6 220291 Suction hose B 1 34 617071 CR pan head tapping screw ST3.5X13 | 1##%k H BUIZ4T ST3.5X13 2
7 210281 Suction elbow W52 3k 1 35 617141 CR pan head tapping screw ST4.2X16 | #%k F BUIZ4T ST4.2X16 4
8 230041 Gasket Gyl 1 36 617131 CR pan head tapping screw ST4.2X13 |- #4#% 3k E BUIE4T ST4.2X13 4
9 211131 Spacer TE o} £ 2
10 210261 Plastic washer TE o} £ 2
1 430311 Prop P 2
12 211261 Plastic ring L) St 1
13 230101 Deadening NERRa 1
14 640051 Clamp 27-51mm 4 27-51mm 2
15 260071 Deadening cover HER 1
16 230271 Deadening MERERIEA 1
17 500011 Filter U2 1
18 210491 Splash Protector 70tk = 1
19 310601 Hook B 1
20 330341 Plague JEAR 2
21 230121 Deadening MER= R 1
22 230111 Deadening MERR AR 1
23 230131 Deadening MER= R 1
24 211111 Plastic mount FLHT [ € i 1
25 617531 CR CTSK hd tapping screw ST4.2X13 |k H BI24T ST4.2X13 1
26 632021 Plain L washer 5 RSP 5 10
27 610351 CR pan head screw M5X16 AL IBET MEX16 2
28 612371 CR raised CTSK screw M5X25 2R YTRIRAT M5X25 2




SQUEEGEE CONTROL ASM

MRK P\ 32 A1) S




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300861 Coupling U 1
2 300871 Arm mE 1
3 400401 Bushing &S 2
4 430341 Stud bolt WA 1
5 360251 Spring A 1
6 640011 Split pin FEE| 2
7 540071 Chain B 1
8 550181 Caster 1.5 JiTaEe 1.5 2
9 400031 Bushing = 2
10 633041 Plain XL washer 10 P 10 2
11 631061 Plain washer P10 4
12 620061 Hex lock nut M10 7S A8l 2 RE M10 2
13 601841 Hex head bolt M10X30 Ah7S f I8 M10X30 1
14 601251 Hex head bolt M5X20 HRIS F I8 MB5X20 2
15 623011 Hex nut with flange M5 INFVEZTHIREE M5 2
16 601471 Hex head bolt M6X30 HPIS F B ME6X30 2
17 621041 Hex nut M6 NFIEEE M6 2
18 632051 Plain L washer 10 InRFE 10 2
19 630061 Spring lock washer 10 A 10 2
20 621061 Hex nut M10 NAERE M10 2
21 601741 Hex head bolt M8X80 HRISF A MBX80 1
22 631051 Plain washer 8 T4 8 6
23 621051 Hex nut M8 INFIEERE M8 2
24 620051 Hex lock nut M8 NAUEIZEE M8 1
25 630051 Spring lock washer 8 R 8 2
26 601631 Hex head bolt M8X25 Hh7S IR MBX25 2
27 631041 Plain washer 6 T 6 2
28 624041 Lid nut M6 B IBEE M6 2




Hh/\o(hmw
2E0) AL

\/ / /@ V 2 %9

WA
ob R

LIFT ASM

T/—\Eé }I‘ Alé‘ }52



T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 301211 Steering porp B [ A 1 29 610311 CR pan head screw M5X6 +F 5k IBE] M5X6 1
2 300381 Support P& 1 30 601621 Hex head bolt M8X20 HR7S F B M8X20 2
3 400351 Bushing E 2 31 620051 Hex lock nut M8 7S A IERE M8 4
4 622111 Hex thin nut M24X2.0 7N A HEIERE M24X2.0 2 32 601251 Hex head bolt M5X20 HETS AR MEX20 1
5 660031 Bushing S 4 33 623011 Hex nut with flange M5 N HIVE 2L TR BE M5 2
6 410221 Axle By 2 34 601631 Hex head bolt M8X25 HETSF IR MBX25 2
7 330311 Lever B 2
8 330221 Lever BAERT 2
9 730201 Microswitch hsh 5% 3
10 430301 Stud bolt BEAE 1
11 430331 Stud bolt WA 1
12 360271 Spring P 1
13 570031 Knob T 2
14 540121 Lift cable PERIAN LR 1
15 540131 Lift cable PERIAN LR 1
16 330291 Plate JEAR 2
17 211101 Plastic mount FLHE [ 5 R 1
18 310441 Support P& 1
19 632041 Plain L washer 8 NG 4
20 616411 Hex socket button head screw M8X16 | 9/~ T8 Sk I24T M8X16 4
21 610071 CR pan head screw M3X20 +F AL IEET M3X20 2
22 610091 CR pan head screw M3X30 -4k Sk IBET M3X30 2
23 630011 Spring lock washer 3 R 3 4
24 631011 Plain washer 3 P 3 4
25 616451 Hex socket button head screw M8X35 | P9/~ £ T & sk #24] M8X35 2
26 631051 Plain washer 8 P8 12
27 630051 Spring lock washer 8 R 8 4
28 622051 Hex thin nut M8 AN M8 3




B ) MK STEERING ASM




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 660151 Bearing seat ASM K 1 29 631051 Plain washer 8 T 8 2
2 410281 Shaft il 1 30 616261 Hex socket button head screw M6X25 | P75 A1 15 Sk 24T M6X25 4
3 570081 Steering wheel J7 1 31 613191 Hex socket set screw M5X10 H7N % E M5X10 6
4 210981 Cover #T 1 32 612381 CR raised CTSK screw M5X30 + Pk 84T M5X30 4
5 520031 Universal joint JilFFi PB-S25-14D-56 1 33 610331 CR pan head screw M5X10 AL IRET M5X10 2
6 410291 Steering shaft % [r Al 1
7 210521 Plastic collar Tk 2
8 220171 Bellows WEUE 1
9 730111 Key switch FHREIT R 1
10 250711 Dust cover Bl 2k 1
11 720051 Hourmeter RN T 1
12 730231 Switch VIPS 1
13 660141 Bearing SB204 & SB204 1
14 660131 Bearing mount PFL204 4K EE PFL204 2
15 200331 Instrument prop e Sa s 1
16 310461 Support P& 1
17 730371 Rocker Switch METETF R 1
18 730381 Rocker Switch MG 1
19 210261 Plastic washer YHR| 4
20 840691 Operation decal PRAETAR 1
21 640291 Retaining ring 20 A R 20 1
22 631041 Plain washer 6 P4 6 4
23 620041 Hex lock nut M6 7S K IBEE M6 4
24 621031 Hex nut M5 INHIUEEE M5 6
25 601461 Hex head bolt M6X25 HETS A IRRE MEX25 2
26 621041 Hex nut M6 INHIEEE M6 2
27 600431 Cup head square neck bolt M8X25 e [5] 3k 77 SEAE MB8X25 2
28 620051 Hex lock nut M8 7S IR BE M8 2




SQUEEGEE ASM-800 1 2

E:

) S S ||/% @/&
o dd o



T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG HE
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 450441 Squeegee body WK\ A 1 27 633031 Plain XL washer 8 FRFE 8 2
2 250781 Front rubber--NR BIE SRR i 1 28 631061 Plain washer 10 FO10 2

250791 Front rubber--PU(Optional) B 45 -- R & B (7] i) 1
3 250591 Rear rubber--NR S5 SRR 1

250701 Rear rubber--PU(Optional) J& il 2k -- T A e (T k) 1
4 310791 Front blade i H AR 1
5 310801 Rear blade S5 AR 1
6 211271 Bumper wheel Sk i 2
7 400391 Bushing ESS 2
8 430321 Stud bolt BEAE 2
9 360281 Spring i 2
10 210181 Knob e 2
11 211551 Opening 3 1
12 210321 Knob JiEsn 2
13 210471 Wing nut M6 FIVAELE M6 8
14 601721 Hex head bolt M8X70 HETS A IR R MBXT0 2
15 632041 Plain L washer 8 PRS2 8 2
16 630051 Spring lock washer 8 W 8 2
17 630061 Spring lock washer 10 FEH 10 2
18 631051 Plain washer 8 T 8 2
19 620051 Hex lock nut M8 7N R IR EE M8 2
20 610311 CR pan head screw M5X6 AL IBET M5X6 13
21 613371 Hex socket set screw M6X25 WS E MBX25 8
22 601441 Hex head bolt M6X16 HETS IR RE MEX16 9
23 631041 Plain washer 6 P4 6 17
24 613391 Hex socket set screw M6X35 7S F 5 E MBX35 2
25 632031 Plain L washer 6 mRF 6 2
26 622041 Hex thin nut M6 AT M6 8




SQUEEGEE ASM-900 1 3

R 7K P\ F—900

SN S /AN

AN
&\ v
Qo




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 450341 Squeegee body ST 1 27 622041 Hex thin nut M6 7N F THERE M6 10
2 250331 Front rubber--NR I 2 — RIRM RS 1 28 631061 Plain washer 10 P34 10 2

250351 Front rubber--PU(Optional) B 45 -- R & R (7] i) 1
3 250351 Rear rubber--NR Ja il 5 - RARRG I 1

250361 Rear rubber--PU(Optional) J& il 2% -- T A e (T k) 1
4 310411 Front blade i AR 1
5 310421 Rear blade S5 AR 1
6 211271 Bumper wheel Gt 2
7 400391 Bushing £ 2
8 430321 Stud bolt BEAE 2
9 360281 Spring i 2
10 210181 Knob JiEsn 2
11 211551 Opening ek 1
12 210321 Knob il 2
13 210471 Wing nut M6 FIVAELE M6 10
14 601721 Hex head bolt M8X70 HPIS A IR MBXT0 2
15 632041 Plain L washer 8 IR 8 2
16 633031 Plain XL washer 8 T 8 2
17 630051 Spring lock washer 8 W 8 2
18 630061 Spring lock washer 10 10 2
19 631051 Plain washer 8 T4 8 2
20 620051 Hex lock nut M8 7N B R IREE M8 2
21 610311 CR pan head screw M5X6 +F 5tk IBE] M5X6 15
22 613371 Hex socket set screw M6X25 7S A 5 E MBX25 10
23 601441 Hex head bolt M6X16 HETS IR MEX16 11
24 631041 Plain washer 6 P4 6 21
25 613391 Hex socket set screw M6X35 7S5 5E MBX35 2
26 632031 Plain L washer 6 mRF 6 2



250341


7K B % (510B)

)

WATER CONTROL ASM(510B)

14



T4 B (PARTS LIST)

Ranger 510B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 500041 Filter PUR/ R 1 29 601551 Hex head bolt M6X70 HETS AR MBXT70 2
2 510031 Cock G1/2 BRiE G1/2 1 30 632031 Plain L washer 6 IR 6 2
3 330331 Lever BN 1
4 340091 Rod BT 1
5 530151 Fitting Barbed G1/2 sk G112 2
6 220151 Pipe Wi 1
7 220581 Pipe W 1
8 530121 Fitting G1/2 ek G112 1
9 210961 Plastic nut G1/2 WRHERE G1/2 1
10 310451 Support P& 1
11 220411 Pipe W 1
12 710011 Solenoid valve SN A 1
13 210951 Handle T 1
14 640031 Clamp 13-19mm M4 13-19mm 5
15 430081 Special nut M5 FEPREE M5 1
16 360051 Spring i 1
17 210261 Plastic washer PP SRR 1
18 210411 Plastic washer 6 YERIE 6 1
19 631031 Plain washer 5 i 5 1
20 640231 Split pin 2X14 4 2X14 1
21 631051 Plain washer 8 S8 1
22 632011 Plain L washer 4 IORFE 4 1
23 610181 CR pan head screw M4X8 TR IBET MAX8 3
24 631021 Plain washer 4 P4 2
25 621031 Hex nut M5 INHIEEE M5 1
26 601441 Hex head bolt M6X16 HETSFIRRE MEX16 2
27 631041 Plain washer 6 P 6 6
28 620041 Hex lock nut M6 7S AR BE M6 4




HLIK &k (660B)

WATER CONTROL ASM(660B)

st

15



Ranger 660B

T4 B (PARTS LIST)

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 500041 Filter PUR/ R 1 29 621031 Hex nut M5 IS FIEEE M5 1
2 510031 Cock G1/2 BRI G1/2 1 30 601441 Hex head bolt M6X16 HETSAIRRE MEX16 2
3 330331 Lever HAER 1 31 631041 Plain washer 6 P4 6 6
4 340091 Rod B 1 32 620041 Hex lock nut M6 7S K IBBE M6 4
5 530151 Fitting Barbed G1/2 3k G1/2 2 33 601551 Hex head bolt M6X70 ARSI IEAE MEXT0 2
6 220151 Pipe Wi 1 34 632031 Plain L washer 6 IR 6 2
7 220161 Pipe W 1
8 530121 Fitting G1/2 ek G112 1
9 210961 Plastic nut G1/2 WEHERE G1/2 1
10 310451 Support P& 1
11 220211 Pipe W 1
12 710011 Solenoid valve SN A 1
13 210951 Handle T 1
14 530171 Distributor fitting —iEHk 1
15 530141 Fitting Barbed G3/8 $3k G3/8 2
16 530071 Fitting Barbed G3/8 $3k G3/8 1
17 220101 Pipe W 2
18 640031 Clamp 13-19mm W4t 13-19mm 6
19 430081 Special nut M5 FEFEEE M5 1
20 360051 Spring L 1
21 210261 Plastic washer PrEp Sk 1
22 210411 Plastic washer 6 WEHE 6 1
23 631031 Plain washer 5 P 5 1
24 640231 Split pin 2X14 FF O 2X14 1
25 631051 Plain washer 8 Fo8 1
26 632011 Plain L washer 4 I8 4 1
27 610181 CR pan head screw M4X8 TS IRET MAX8 3
28 631021 Plain washer 4 Foa 2




ELECTRIC COMPENTS ASM

FHL 2 ik




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG HE
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 310471 Support S 1 28 630031 Spring lock washer 5 D 1
2 720041 Speed controller (7CH4Q90M) JHEE 25 (7TCH4Q90M) 1 29 631031 Plain washer 5 P 5 2
3 710061 Relay Ik HL 2% 1 30 613221 Hex socket set screw M5X20 W75 A % M5X20 1
4 710051 Relay gk 2R 1 31 623011 Hex nut with flange M5 N HIVE 2L TR BE M5 8
5 710171 Relay gk 2% 1 32 631011 Plain washer 3 3 2
6 710181 Horn e 3% 1 33 621011 Hex nut M3 INFIEEE M3 2
7 211071 Spacer I o} 2 34 613241 Hex socket set screw M5X30 P75 A % 5E M5X30 2
8 730191 Fuse 80A fRE: 22 80A 1 35 631051 Plain washer 8 Pk 8 1
9 211091 Fuse mount AR5 2 [ 5 R 1 36 630011 Spring lock washer 3 R 3 2
10 210531 Insulator %% T 1 37 610021 CR pan head screw M3X6 AR IRET M3X6 2

11 730141 Circuit Breaker 3A DT A% BA 1
12 730161 Circuit Breaker 25A (660B) W% %% 25A (660B) 2

730271 Circuit Breaker 30A (510B) W % %% 30A (510B) 1
13 730271 Circuit Breaker 30A 1B % 2% 30A 1
14 430381 Hex thin nut M8 7N H WA BE M8-- 2 4l 2
15 430391 Plain washer 8 Tk 8-- T 8
16 610211 CR pan head screw M4X16 SRk IRET M4AX16 4
17 631021 Plain washer 4 P4 9
18 630021 Spring lock washer 4 W4 6
19 610221 CR pan head screw M4X20 T AR IRET MAX20 2
20 601661 Hex head bolt M8X40 HRTS AR R MBX40 2
21 622051 Hex thin nut M8 ANATEEEE M8 2
22 621051 Hex nut M8 7N FIERE M8 2
23 630051 Spring lock washer 8 ik ] 3
24 612191 CR raised CTSK screw M4X10 2R YURIRAT M4AX10 4
25 610181 CR pan head screw M4X8 +F 5K IBET MAX8 1
26 621021 Hex nut M4 INIZEE M4 3
27 601211 Hex head bolt M5X8 HRISHIEHE M5X8 1




1

GENERAL ASM




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 520011 Hinge B 2 28 614021 Hex socket head cap screw M5X10 7S Fi B RE SR IR4AT M5X10 2
2 400381 Bushing = 3 29 630041 Spring lock washer 6 6 1
3 770121 LED ASM LEDKAT 1 30 601441 Hex head bolt M6X16 AN FHIERE MBX16 1
4 710251 Horn DC24V WY\ DC24V 1 31 621041 Hex nut M6 NFIZEE M6 1
5 840481 Label(660B) F%5(660B) 1

840571 Label(510B) F725(510B) 1
6 840681 Decal bRk 1
7 840471 Decal bR 1
8 840321 Decal bR 1
9 840331 Decal PR 1
10 840351 Decal FR2E 1
11 840511 Decal bR 1
12 620061 Hex lock nut M10 75 A Bl 2 RE M10 3
13 632051 Plain L washer 10 IR 10 6
14 601851 Hex head bolt M10X35 HPIS A IRRE M10X35 3
15 621051 Hex nut M8 INFUEEE M8 1
16 630051 Spring lock washer 8 WL 8 5
17 631051 Plain washer 8 T 8 1
18 600421 Cup head square neck bolt M8X20 e [5 3k 77 SR AS M8X20 1
19 620041 Hex lock nut M6 N IERE M6 2
20 631041 Plain washer 6 P4 6 4
21 632031 Plain L washer 6 InR-F# 6 2
22 601451 Hex head bolt M6X20 HETS AR MEX20 2
23 614041 Hex socket head cap screw M5X16 W B A SR 25T M5X16 12
24 632041 Plain L washer 8 moRFs 8 4
25 601631 Hex head bolt M8X25 HETS A IR R MBX25 4
26 631031 Plain washer 5 P 5 14
27 630031 Spring lock washer 5 HER S 2




BASKET ASM(optional) 1 8

WA M A s B (RT3




T4 B (PARTS LIST)

Ranger 510B&660B

BES 45 ARG ¥E || THS 45 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 200101 Instrument porp SR 1
2 200321 Basket W AE 1
3 632031 Plain L washer 6 mRF 6 4
4 630041 Spring lock washer 6 R 6 4
5 601491 Hex head bolt M6X40 HETS IR RE MEX40 4




19

BATTERY ASM

& it

2.3

@

99 {




T4 B (PARTS LIST)

Ranger 510B&660B

HWES M5 ZFR G g || WES M5 ARG g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 760021 Battery 4-EVF-150 % Hith 4-EVF-150 3
2 740081 Battery bridge cable TR 2
3 740111 Power connect iy £k 1
4 740121 Power connect N 1
5 211761 Dripcover Wi 7K 5 3
6 211762 Dripcover B 7K 75 3
7 631051 Plain washer 8 P8 6
8 630051 Spring lock washer 8 iR 8 6
9 601611 Hex head bolt M8X16 SRS IR R MBX16 6




	brush base asm (510B)
	brush base asm (660B)
	front wheel asm
	traction asm
	frame asm
	solution tank asm
	recovery tank asm
	suction asm
	squeegee control asm
	lift asm
	steering asm
	squeegee asm (800)
	squeegee asm (900)
	water control asm (510B)
	water control asm (660B)
	electric components asm
	ranger
	basket asm
	battery asm



